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INSPECTION CERTIFICATE

TE-IAEMATEEEIS  H4: 338001
No.1 YEJIN ROAD, XINYU CITY, JIANGXI PROVINGE, CHINA
POST CODE:338001

XINYU IRON & STEEL CO.,LTD. TEL:+86 790-6294611  FAX:+86 790-6294173
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CUSTOMER CONTRACT NO. 112020010771
Wy 5% 8 fir EPITEHS s #153p9 1
PURCHASER CUSTOMER ORDER NO. TRAIN NO. =
AW o e WA B HS . i % % HH® A .
PRODUG TIZHH A =58 B Y B SN AR CERTIFIOATE No. |HZBO-04356A-1-1 DATE OF ISSUE 2020-3-7 23:34
R B _ ¥ A = % % H B s
SPECIFICATION GB/T24186-2009 L ICENSE NO. DATE OF DELIVERY 2020-3-7
F it pea k& RTREE ERT % VR [ RFN ) bR TN 0 REREHD v
_ _ _ _ MATERIAL DESCRIPTION CHEMICAL COMPOSITION TENSILE TEST IMPACT TEST = %
= = = = (BE|EE|kE|# |28 | C [si|mn| s | P lais[Aas]| B| Emlps|mksasa)sz|a|ix|E KV fir T
ROLL HEAT STEEL [ttrexlwiorf ever = |WEIGH X 1072 X 1073 X104 |Y.S|T.SIE.L| P.s [C.BI|E|#]|E 2 = HB
: QTY - - 5IR|[T 75 N
NO NO NO GRADE - :ﬁ- Cr | Ni | Cu CEV MOl Vv |TI I ReL Rm A Rpo.2 rEJ T_‘- J [‘Ej @
-2 -3
x10 x10 MPa__| % | C|WPa Q|| c[TT2T3TAVElD® [T T 21 3 [a
1 Z0-05019 J08—-01386A NM400 12 | 2200 | 12000 1 |2.487 12 28 86 2 12 32 15 2 S 377 (13777 382 | 379 Q+T
29 2 6 37 | 189 3 16
12 27 82 1 15 27 15 18 S 427 | 427 | 422 | 425
2 Z20-A2724 J07-00899A NM400 8 2000 | 8000 | 2 |2.010 97 4 - 35 | 165 9 13 Q+T
3 Z0-A3147 J09-01918A NM400 8 2000 | 8000 5 15.025 12 28 84 4 ! 40 14 2 S 408 | 419 | 419 | 415 Q+T
27 2 5 36 | 182 3 15
13 29 93 3 12 25 13 21 S 397 | 398 | 398 | 398
4 Z0-A3281 J08-01375A NM400 14 | 2200112000 2 |5.802 34 9 6 20 | 182 4 13 Q+T
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HEAIT 10 EEAT M 15. 304 S B R~ E1% HBEIRD
QTY TOTAL MT ’ ACCEPTABLE VISUAL AND DIMENSIONS PASS UT:
1\ THEEHRNMA50, NMSOOAIETIEI T Zi/r GKJITIEIRRIN) : BRERAETIZENEERIU T RETAEE: HRE30 md TREFHREE100C, HRE30~50mE{{FH#RE150C, RE
& F  |50~8ommBRIXFAMIEE170°C, IEEERSMMBE<I00C. BEEAERARBEYIEIRMET, NREFARMELSAR, WUBHLIERREAMEIE S BRI EE . 2. T EREER
TEREWRAR: <16mmiNREHIREO. 7mm, >16mmiNAREHIRE1. 2mm,
REMARKS " B!
3 ®= @ fIE 515 LOCATION AND ORIENTATION: B=F2&B BOTTOM. H=3LER TOP. T=#%[a TRANS L=#\[5) LONGI. S=3<[E SURFACE. Z=[ZEJ5[a THROUGH-THICK . GN8N 34 E
/NOTES T |A=10%10%55; B=10%7.5%55: C=10%5.0%55 . (3 3ZEEIRZS STATE OF DELIVERY: TM=TMCP. N=IF’A. NORMAL IZED. NR=IiF ‘\.%L% NORMALIZING ROLLING. Q=X
TEMPERED. A=jR:X ANNEALED. CR=4%#l/% %] CONTROLLED ROLLED. AR=#%| AS HOT ROLLED.
AEHmER DRERFITHEMRLE, HERFAEEXK, 1HIIER.
WE HEREBY CERTIFY THAT THE MATERIALS DESCRIBED HEREIN HAVE BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS.
(THE CERTIFICATE IS IN CONFORMITY WITH EN 10204 3.1)
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